
	 FIG.   	PART NO.    	 DESCRIPTION OF PART  	 NO. REQ.
	 1	 44-60-1124	 Solid Pin	 1
	 2	 44-60-1123	 Solid Pin	 2
	 3	 42-09-0297	 Release Bracket Pivot Arm	 1
	 4	 ---------------	 Release Latch	 1
	 6	 42-36-0205	 Release Bracket	 1
	 7	 44-34-0009	 Front Upper Receiver, 18 Ga. Straight	 1
	 8	 44-60-1122	 Step Connecting Pin	 1
	 9	 44-34-0011	 Rear Upper Receiver, 18 Ga. Straight	 1
	 10	 42-38-0142	 No-Mar Pad	 1
	 11	 44-94-0204	 Work Contact Bracket	 1
	 12	 06-81-0166	 M4 x 0.7 x 7 Pan Hd. T-20 Screw	 1	
	 13	 45-60-0033	 Support Block	 1	
	 14	 44-34-0012	 Feed Lip, 18 Ga. Straight	 1
	 15	 ---------------	 Depth Adjustment Wheel	 1
	 16	 ---------------	 C-Ring	 1
	 17	 ---------------	 External Retaining Ring	 1
	 21	 40-50-1841	 Spring	 1
	 27	 05-75-0011	 M4 x 0.7 x 5.3 Cap Hd. Hex Screw	 1
	 28	 05-88-1210	 M4 x 0.7 x 14 Pan Hd. T-20 Screw	 1
	 37	 44-20-0537	 Latch	 1
	 38	 40-50-0372	 Spring	 1
	 39	 44-60-0171	 Coil Pin	 2
	 40	 44-66-0186	 Magazine Back Plate	 1
	 41	 ---------------	 Latch Plate	 1

	

	 FIG.   	PART NO.    	 DESCRIPTION OF PART  	 NO. REQ.
	 42	 06-82-1087	 M3 x 12mm Pan Hd. ST T-10 Screw	 2
	 46	 34-60-2493	 External Retaining Ring	 1
	 50	 43-40-0909	 Stationary Magazine Assembly	 1
	 51	 43-40-0910	 Sliding Magazine Assembly	 1
	 52	 45-94-0304	 Depth Adjustment Wheel Kit	 1
	 53	 44-14-0307	 Depth Adjustment Assembly	 1
	 54	 44-34-0013	 Rear upper Receiver Assembly, 18 Ga. S	1
	 55	 44-52-0011	 No-Mar Pad/Work Contact Bracket Assy.	 1
	 56	 44-20-0176	 Release Latch Assembly	 1
	 84	 48-55-3510	 Contractor Bag	 1

	
	  		    		
				  

	
				  

12

13

4

42
(2x)41

6
7

8
9

14

28
50

27

37       38       40

39
(2x)

16

17

53
21

11
10

46
2

(2x)

1

3 10
11 55 4  41

42 56

 1   2   3   6   7   
 8   9  46 56 54

15

15 16
17 52

37 38
39 40 51

84

2740-20, 18 Ga. Straight Finishing Nailer
Magazine Attachment 




